VERSION: SM88 G3.20

Slump Master 111

Slump Inspection and Safety
Platform for Single & Double Units

Operating and Service Manual

*Includes Parts List

Single Slump Master III
with Optional Pallet Rack

© 2014 C & W Manufacturing and Sales Co.



C&W

Manufacturing and Sales
1(800) 880-3878

Dear Customer,

C & W Manufacturing and Sales Co. thanks you for your recent purchase of our Slump
Master II safety inspection platform. Congratulations on investing into a system that
provides superior quality, engineering, and customer support. C & W believes in creating
lasting relationships with our customers by meeting their individual needs, and we
appreciate the opportunity to serve you.

We know our customers don't want the hassle of dealing with equipment that doesn’t
perform like it was designed. By following this operations manual, you will enjoy
the efficiency and effectiveness of the new Slump Master II system. This operations
manual covers everything from principles of operation, initial start-up, additional parts,
and troubleshooting to specifications of the equipment. If you need any additional
assistance, please feel free to call on our C & W support team at 1-800-880-3878. For
specific inquiries, please refer to the contact page for the personnel that you need.

Thank you for selecting C & W Manufacturing and Sales Co. We hope you enjoy
your new system, as well as the rewards that come from teaming up with the best in
the industry. If you have any other environmental needs, please remember C & W
Manufacturing and Sales Co.

Thanks again for allowing us to serve you.

Sincerely,

Uyl 1%

Deryl Beakley
President
C & W Manufacturing and Sales Co.



Siﬁmﬁ Index
WaSTEF | Safety ...,

Principles of Operation

(NOTE:

The proper installation
of each Slump Master :

component is extremely Foundatlon ®© © 06 0o 060606 0 0 0 0 0 0 0 00
important to the

successful operation
of your Slump Master

Inspection Pltiorm. | | Spare Parts List ceeeeeeean

<|=

InStaIIation ® 6 6 6 6 ¢ 6 ¢ 6 o6 o 0o 0o o

Maintenance

E

i ==

HeLpruL Tip .
This manual has DraWIngS ooooooooooooooooo

been developed to
answer any question
you might have. I |

If you need further [NIVATECTA €1 1Y/ AR

Vi

information or assist-
ance, please give us
a call.

ContactPage ..............




ACAUTION

Wear safety
glasses when
using equipment.

Hard hat
required
in this area.

Safety Precautions

CAUTION:

eTHE MAXIMUM WEIGHT ALLOWANCE FOR THE PIvOoT PLATFORM IS 500 LBS.
GROSS WEIGHT.

eTHE_MAXIMUM WEIGHT ALLOWANCE FOR THE TOWER MODULE 1S 1,000 LBS.
GROSS WEIGHT.

eTHE SLUMP MASTER IIl MUST BE ANCHORED TO A CONCRETE FOUNDATION.

eBE SURE TO FOLLOW ALL DIRECTIONS AND INSTALL ALL BOLTS. FAILURE TO DO
SO MAY RESULT IN SERIOUS INJURY.

¢WATCH YOUR HEAD WHEN WALKING AROUND THE BASE OF THE SLUMP MASTER
III, ESPECIALLY NEAR THE TOWER MODULE. INATTENTIVE PERSONNEL RISK
SERIOUS INJURY.

eD0 NOT STAND UNDER THE PIVOT PLATFORM OR THE TOWER MODULE.

eWHEN NOT IN USE, ALWAYS SECURE THE SLUMP MASTER III, USING THE
LATCH.

eSAFETY ATTIRE SUCH AS SAFETY GLASSES AND HARD HATS SHOULD BE WORN
WHEN SERVICING EQUIPMENT.

eREAD THIS MANUAL COMPLETELY BEFORE INSTALLATION AND OPERATION OF

THE SLUMP MASTER III.

C & W Mfg and Sales Co, its suppliers, and its dealers, are not

liable for any claims, losses, labor expenses or damages, direct or
consequential, resulting directly or indirectly from the use of, or inability
to use, the Slump Master Il or for other consequential loss or damage
of any nature arising from any cause.

Principles of Operation

SNOILY43d()

L
@)
c
Z
>
—
@)
pa

Slump Master lll is safe slump-inspection platform that ready-mix producers
can use to provide an OSHA-compliant safe working environment for their
personnel. Typical platform uses include checking the mixture’s slump, adding
water, inserting fiber additives, and washing mixer trucks. Major Modules
include Tower, Upper and Lower Stairs, Pivot Platform, optional Washdown
Platform, and optional Pallet Shelf. The modules can be combined in a
variety of ways to conform to the specific needs of producers. The various
configurations allow producers to use the Slump Master Il with front- and
rear-discharge mixer trucks, tanker trucks, and railroad cars. Other flexibilities

allow workers to access stairs on the left or right side of the tower.

Foundation

The Slump Master has been designed to sit on a 12” tall concrete foundation.
It has been re-designed for left-hand or right-hand stair access. NOTE: All
illustrations in this manual show right-hand access. Make appropriate
changes for left-hand access. The foundation must be designed by a qualified
engineer, including size and depth. C & W is not responsible for the design

of the pad.



Slump

Master 111

~\

NOTE:

Most nuts provided for this
installation are self locking
and will require effort for
assemble.
However the long term
safety consideration is well
worth this extra effort. An
impact wrench or at least
a ratchet and socket are
suggested.

| J

Installation Procedures

Receiving:

1. Although the unit has been thoroughly checked and inspected
before leaving our plant, it should be inspected for damage
immediately upon receipt from the carrier and any claims should
be made to the delivery carrier immediately.

Lifting:

1. Proper lifting and/or transporting methods must be used to prevent
damage and injury. When moving by forklift, make sure the package
is secure and well balanced on the forks before attempting to raise
or transport.

2. When hoisting from overhead, spacers and spreader bars should
be utilized to avoid damaging the unit.

3. Make sure entire lifting, rigging and supporting structure is in good
condition and has a rating capacity of at least 2800 Ibs, the weight
of the Double Slump Master III unit.

4. Lift and handle only in accordance with federal, state, and local
codes.

Location:

1.The Slump Master III should be installed on a clean, level foundation
with ample clearance around the unit for ease of maintenance and
service. (minimum of 36” on all sides)

See Drawings in the back, for the foundation layout.

Tools Needed:
impact wrench
socket wrench
box end wrench
(sizes 1/2, 9/16, 3/4, 15/16, and 1 1/8)
drill for anchor bolt holes
line up bar
torque wrench

=
%
P
—
5>
=
o
=2

NOTE:

\

All nuts, bolts, washers and small parts are shipped in a
PARTS Bucket which should be attached to the unit. If
this bucket is missing, notify C&W IMMEDIATELY at 800-

880-3878. See parts list on the following page.

\




Slump
Master I11 Parts

Below is a detailed listing of the SlumpMaster 11 Parts, along with quantities and C&W Part #s
to refer to should you need replacement pieces or did not receive all of the parts in shipping.

T Qty. Qty.
Description Single Dou}l; le
1 03453 | SM88 TOWER FRAME 2 2
2 03454 | SM88 TOWER CONNECTION WELDMENT 2 0
3 03562 | SM88 TOWER CONNECTION WELDMENT W/ 1 2
STOP

4 03455 | SM88 TOWER DECK SUPPORT WELDMENT 1 0
5 03463 | SM88 PIVOT BASE WELDMENT 1 2
6 03525 | BUMPER 4 8
7 FG002 | TOWER DECK FIBERGLASS GRATE 1 1
8 03458 | SM88 STRINGER UPPER LEFT WELDMENT 1 1
9 03460 | SM88 STRINGER LOWER LEFT WELDMENT 1 1
10 03459 | SM88 STRINGER UPPER RIGHT WELDMENT 1 1
11 03461 | SM88 STRINGER LOWER RIGHT WELDMENT 1 1
12| FG003 | STAIR TREAD FIBERGLASS GRATE 10 10
13 03462 | SM88 STAIR HANDRAIL 4 4
14 03573 | STAIR HANDRAIL JOINT CONNECTION 2 2
15 03468 | SM88 TOWER HANDRAIL WELDMENT 2 1
16 03464 | SM88 PIVOT DECK WELDMENT 1 2
17 03568 | COUNTERWEIGHT ARM WELDMENT 1 2
18 03493 | SM88 PIVOT SHAFT 1 2
19 BRO0O5 | BEARING 4-BOLT FLANGE 1 1/2” 2 4
20 FGO001 [ PIVOT DECK FIBERGLASS GRATE 1 2
21 03492 | SM88 PIVOT HANDRAIL POST 2 4
22 03465 | SM88 END HANDRAIL WELDMENT 1 2
23 03502 | SM88 PIVOT HANDRAIL 4 8
24 03467 | SM88 PIVOT LATCH ACTUATOR WELDMENT 1 2
25 03523 | SM88 PIVOT LATCH BRACKET WELDMENT 1 2
26 03508 | SM88 PIVOT LATCH PLUNGER 1 2
27 PIVOT LATCH SPRING 1 2
28 03512 | SM88 PIVOT LATCH MOUNT PLATE 1 2
29 03567 | COUNTERWEIGHT WELDMENT 1 2
30 03574 | COUNTERWEIGHT SHAFT 1 2
31 BT147 | HOLD-DOWN CLIP 56 68
32 HANDRAIL PIVOT BUSHING 14 28
33 3/8 X2 1/4 CLEVIS PIN 2 4
34 BOWTIE COTTER PIN 2 4
35 | BT148 | 1/4 X 2 BOLT 57 70
36 | WA002 | 1/4 FLAT WASHER 58 72
37 | NU004 | 1/4 NYLOCK NUT 57 70
38 | BT022 |3/8X 1 1/4 BOLT 16 32
39 | BT021 |3/8 X 11/2 BOLT 2 4




Slum t c t
P Parts, Cont.
Master 111
. .. Qty. Qty.
D t
: escription Single Double
40 | BT023 [3/8 X2 BOLT 4 8
41 BT024 |[3/8X21/2 BOLT 16 16
42 | BTI152 |3/8X23/4BOLT 2 4
43 BT026 |3/8 X3 1/2BOLT 6 12
44 | BT040 |3/8X 4 1/2 BOLT 4 8
45 | BT153 |3/8 X 6 BOLT 4 8
46 | WA008 |3/8 FLAT WASHER 102 172
47 | WA028 [3/8 X 1 1/4 OD FLAT WASHER 20 40
48 | NU007 |3/8 NYLOCK NUT 52 88
49 | BT007 |1/2 X2 BOLT 8 16
50 - - - -
51 | WA000 |1/2 FLAT WASHER 16 32
52 | NU001 |1/2 NYLOCK NUT 10 20
53 BT072 |5/8 X 13/4 BOLT 34 38
54 | BT055 |5/8X31/2 BOLT 8 4
55 | BT085 |5/8 X 6 WEDGE ANCHOR BOLT 8 8
56 | WA010 |5/8 FLAT WASHER 92 92
57 | NUO16 |5/8 NYLOCK NUT 50 50
58 03501 |PIVOT LATCH STRIKE PLATE 1 2
59 | BT004 [1/2X11/2 BOLT 2 4
W1 | 03663 | WASH PLATFORM TOWER FRAME 2 2
Optional W2 | 03664 | WASH PLATFORM DECK 1 1
Wash- W3 | 03665 | WASH PLATFORM HANDRAIL 2 2
Down W4 | FG002 | TOWER DECK FIBERGLASS GRATE 1 1
Platform W5 BT101 [5/8 X3 BOLT 8 8
W6 | WAO010 |5/8 FLAT WASHER 16 16
W7 | NUO16 |5/8 NYLOCK NUT 8 8
ws | BT148 [1/4 X2BOLT 6 6
W9 | WA002 | 1/4 FLAT WASHER 6 6
W10 | NU004 |1/4 NYLOCK NUT 6 6
W11l | BT147 |HOLD-DOWN CLIP 6 6
Pl 03432 |PLATFORM 1 1
P2 03431 | TOWER EXTENSION 2 2
P3 03433 | KNEE BRACE 4 4
) P4 03430 |KNEE BRACE BRACKET 2 2
Optional
Pallet P5 03434 | SAFETY RAIL 1 1
Rack P6 03435 | TOE PLATE 1 1
P7 | BT072 |5/8X 13/4 BOLT 24 24
P8 | WAO010 |5/8 FLAT WASHER 48 48
P9 | NUO16 |5/8 NYLOCK NUT 24 24

Maintenance Procedures

There is no regular maintenance that should be performed on the unit

except for occasionally checking and tightening any loose bolts.




Slump
Master 111 Installation Procedures

The 1ollowing pages detail 20 steps in building your Slump Master.
Shown is how to assemble a LEFT hand pivot deck. To install the
pivot deck on the right side, install on the opposite side as shown
in the Instruction Manual.

STEP # 1 - FOR SINGLE UNITS ONLY

Step 1-SINGLE Part List STEP 1-SINGLE for single deck.

#2 TOWER FRAME See STEP 1-DOUBLE for double deck.

#2 1 TOWER CONNECTION

#3 1 TOWER CONNECTION W/ STOP Note the pivot orientation.

#4 1 DECK SUPPORT Assemble the tower using 2 tower frames, 1
tower connection, 1 tower connection

#53 10 5/8 X1 3/4 HEXBOLT wi/stop, and 1 deck support.

#56 20 5/8 FLAT WASHER Leave the bolts loose until step 2.

#57 10  5/8 LOCK NUT

Note the correct orientation of the deck
supports.

=
%
P
—
5
=
o
=z

Sva
<> > PIVOT
SIDE
RIGHT
= /<:
C& PIVOT STAIR
Environmental Solutions SIDE SIDE

LEFT



Slump
Master 111 Installation Procedures

STEP # 1 - FOR DOUBLE UNITS ONLY

Step 1-DOUBLE Part List STEP 1-DOUBLE for double deck.
#1 2 TOWER FRAME See STEP 1-SINGLE for single deck.
#3 2 TOWER CONNECTION W/STOP

Note the pivot orientation.

#53 8 5/8 X 1 3/4 HEX BOLT Assemble the tower using 2 tower frames,
#56 16  5/8 FLAT WASHER and 2 tower connection w/stops.
#57 8 5/8 LOCK NUT Leave the bolts loose until step 2.

Note the correct orientation of the deck
supports.

Ensure ALL
bolts are tightened to proper
torque specifications!

(=&

L

=@

A

< PIVOT Z
SIDE =
RIGHT >
5>
=
O
PIVOT STAR p

SIDE SIDE

LEFT

C&W

Environmental Solutions




Slump

Master 111

Installation Procedures

STEP # 2 - FOR SINGLE UNITS ONLY

Step 2-SINGLE Part List

#5 1 PIVOT BASE

#2 1 TOWER CONNECTION
#6 4 BUMPER

#40 4 3/8 X2 HEXBOLT

#47 8 3/8 FLAT WASHER
#48 4 3/8 LOCK NUT

#53 14  5/8 X13/4 HEXBOLT
#56 28  5/8 FLAT WASHER
#57 14  5/8 LOCKNUT

‘» C&W
Environmental Solutions

STEP 2-SINGLE for single deck.
See STEP 2-DOUBLE for double deck.

Note the pivot orientation.

Left pivot shown. Reverse for right pivot.
Attach the pivot base on the pivot side of the
tower. Attach the tower connection on the
side opposite the pivot side. Add the lower
bumper bracket and the bumpers.

Tighten all 5/8 bolts to 140 ft-Ibs.

Tighten all 3/8 bolts to 30 ft-Ibs.

Snug the bolts securing the bumpers. Do
not over-tighten the bumpers.

Ensure ALL
bolts are tightened to proper
torque specifications!

NOILVTIVISN]|




Slump
Master 111 Installation Procedures

STEP # 2 - FOR DOUBLE UNITS ONLY

Step 2-DOUBLE Part List STEP 2-DOUBLE for double deck.
#5 2 PIVOT BASE See STEP 2-SINGLE for single deck.
#6 8 BUMPER

Note the pivot orientation.

#40 8 3/8 X2 HEX BOLT Attach the pivot base on the pivot side of the
#47 16  3/8 FLAT WASHER tower. Attach the tower connection on the
#48 8 3/8 LOCK NUT side opposite the pivot side. Add the lower

bumper bracket and the bumpers.

#53 20 5/8 X1 3/4 HEXBOLT

#56 40  5/8 FLAT WASHER Tighten all 5/8 bolts to 140 ft-Ibs.

#57 20 5/8 LOCK NUT Tighten all 3/8 bolts to 30 ft-lbs.
Snug the bolts securing the bumpers. Do
not over-tighten the bumpers.

Ensure ALL
bolts are tightened to proper
torque specifications!

©

OO ONNG

(@) @@
<

© % 4\’ ig
>:‘- BiG =

e :

. /

~§§

PIVOT
SIDE

/<: RIGHT

PIVOT STAIR
SIDE SIDE
LEFT

> C&W

Environmental Solutions




Slump
Master 111 Installation Procedures

STEP # 3

Step 3 Part List Attach the tower deck grating. Keep the

#7 1 TOWER DECK GRATING stair side flush with the edge of the tower.
Attach in six places. Tighten all bolts to 15

#31 4 GRATING HOLD DOWN CLIP ft-Ibs.

#35 4 1/4 X2 HEX BOLT

#36 4 1/4 FLAT WASHER

#37 4 1/4 LOCK NUT

Ensure ALL
bolts are tightened to proper

torque specifications!

Y
\\\l \a;
\7 m

§

~ >CaW -

Environmental Solutions




Slump
Master 111 Installation Procedures

STEP # 4A For UniTs WITHOUT THE
OprrioNAL WASH-DOWN PLATFORM.

Step 4-A Part List STEP 4-A for SM88 without wash-down platform.
#8 1 UPPER LEFT STRINGER See STEP 4-B for SM88 with wash-down

#9 1 LOWER LEFT STRINGER platform.

#10 1 UPPER RIGHT STRINGER

#11 1 LOWER RIGHT STRINGER Attach the left and right stair stringers. Tighten all

bolts to 90 ft-lbs.
#53 10 5/8 X 1 3/4 HEX BOLT
#56 20 5/8 FLAT WASHER
#57 10 5/8 LOCK NUT

STEPS 4A, SA AND 6A ARE FOR UNITS
WITHOUT A WASHDOWN PLATFORM.
STEPS 4B, 5B AND 6B ARE FOR UNITTS
WITH THE WASHDOWN PLATFORM




Slump
Master 111 Installation Procedures

STEP # SA ForR UNiTs WITHOUT THE
OprrioNAL WASH-DOWN PLATFORM.

Step 5-A Part List STEP 5-A for SM88 without wash-down platform.

#12 10 STAIR TREAD GRATING See STEP 5-B for SM88 with wash-down
platform.

#31 40 GRATING HOLD DOWN CLIP

#35 40 1/4 X2 HEXBOLT Attach the stair treads. Keep the leading edge

#36 40 1/4 FLAT WASHER flush with the top of the stringers. Attach in four

#37 40 1/4 LOCKNUT places per tread. Tighten all bolts to 15 ft-Ibs.

#55 8 5/8 X 6 WEDGE ANCHOR BOLT Anchor the tower and stairs to the concrete pad.

#56 8 5/8 FLAT WASHER The tower must be securely anchored before

#57 8 5/8 LOCK NUT installing the pivot deck.

STEPS 4A, SA AND 6A ARE FOR UNITS
WITHOUT A WASHDOWN PLATFORM.
STEPS 4B, 5B AND 6B ARE FOR UNITTS
WITH THE WASHDOWN PLATFORM

Ensure ALL
bolts are tightened to proper
torque specifications!

NOILVTIVLISN]|




Slump

Master 111

Installation Procedures

STEP # 6A FoR UNiTs WITHOUT THE

OprrionaL WASH-DOWN PLATFORM.

Step 6-A Part List

#13
#14

#41
#46
#47

4
2
16

32
16

STAIR HANDRAIL
STAIR HANDRAIL JOINT

3/8 X2 1/2BOLT
3/8 FLAT WASHER
3/8 LOCK NUT

STEPS 4A, SA AND 6A ARE FOR UNITS
WITHOUT A WASHDOWN PLATFORM.
STEPS 4B, SB AND 6B ARE FOR UNITTS
WITH THE WASHDOWN PLATFORM

STEP 6-A for SM88 without wash-down platform.
See STEP 6-B for SM88 with wash-down
platform.

Insert the handrail joint in the upper rail in
between the upper set and lower set of handrails
on each side. Attach the stair handrails on the
downhill side of the brackets on the stair
stringers. Tighten all bolts to 30 ft-Ibs.

UPPER HAND RAIL

LOWER HAND RAIL

=
G
>
>
>
=
@)
=




Slump

Master 111

Installation Procedures

STEP # 4B _For UniTs WITH THE OPTIONAL

WASH-DOWN PLATFORM.

Step 4-B Part List

#8
#9
#10
#11
#W1
#W2
#W3
#W4

#53
#56
#57

#W5
#W6
#W7

#W8
#W9

6
6
#W10 6
6

1

1
1

1

2
1
2
1

#W11

Ensure ALL
bolts are tightened to proper
torque specifications!

UPPER LEFT STRINGER
LOWER LEFT STRINGER
UPPER RIGHT STRINGER
LOWER RIGHT STRINGER
PLATFORM TOWER FRAME
PLATFORM DECK
PLATFORM HANDRAIL
DECK FIBERGLASS GRATE

5/8 X 1 3/4 HEX BOLT
5/8 FLAT WASHER
5/8 LOCK NUT

5/8 X 3 BOLT
5/8 FLAT WASHER
5/8 LOCK NUT

1/4 X2 BOLT

1/4 FLAT WASHER

1/4 LOCK NUT

GRATING HOLD DOWN CLIP

STEP 4-B for SM88 with wash-down platform.
See STEP 4-A for SM88 without wash-down
platform.

Assemble the wash-down platform.
Attach the left and right stair stringers. Tighten
all bolts to 90 ft-Ibs.

STEPS 4A, SA AND 6A ARE FOR UNITS
WITHOUT A WASHDOWN PLATFORM.
StEPS 4B, 5B AND 6B ARE FOR UNITTS
WITH THE WASHDOWN PLATFORM




Slump
Master 111 Installation Procedures

STEP # SB FoR UNiTs WITH THE OPTIONAL
WASH-DOWN PLATFORM.

Step 5-B Part List STEP 5-B for SM88 with wash-down platform.

#12 10 STAIR TREAD GRATING See STEP 5-A for SM88 without wash-down
platform.

#31 40 GRATING HOLD DOWN CLIP

#35 40 1/4 X2 HEXBOLT Attach the stair treads. Keep the leading edge

#36 40  1/4 FLAT WASHER flush with the top of the stringers. Attach in

#37 40 1/4 LOCKNUT four places per tread. Tighten all bolts to 15
ft-lbs.

#55 8 5/8 X 6 WEDGE ANCHOR BOLT

#56 8 5/8 FLAT WASHER Anchor the tower and stairs to the concrete

#57 8 5/8 LOCK NUT pad. The tower must be securely anchored

before installing the pivot deck.

Ensure ALL
bolts are tightened to proper STEPS 4A, SA AND 6A ARE FOR UNITS

torque specifications! WITHOUT A WASHDOWN PLATFORM.
STEPS 4B, 5B AND 6B ARE FOR UNITTS
WITH THE WASHDOWN PLATFORM

=
%
>
—
5>
=
O
=2




Slump
Master 111 Installation Procedures

STEP # 6B For UNiTs WITH THE OPTIONAL
WASH-DOWN PLATFORM.

Step 6-B Part List STEP 6-B for SM88 with wash-down platform.

#13 4 STAIR HANDRAIL See STEP 6-A for SM88 without wash-down
platform.

#41 16  3/8X21/2BOLT

#46 32  3/8 FLAT WASHER Attach the stair handrails on the downhill side

#47 16  3/8 LOCK NUT of the brackets on the stair stringers. Tighten

all bolts to 30 ft-lbs.

STEPS 4A, SA AND 6A ARE FOR UNITS
WITHOUT A WASHDOWN PLATFORM.
STEPS 4B, 5B AND 6B ARE FOR UNITTS
WITH THE WASHDOWN PLATFORM




Slump
Master 111 Installation Procedures

STEP # 7 - FOR SINGLE UNIiTS ONLY

Step 7 Part List STEP 7 for single deck.

#15 1 TOWER HANDRAIL Double deck does not include this handrail.
#54 4 5/8 X 3 1/2 BOLT Attach the first tower handrail. The first

#56 8 5/8 FLAT WASHER tower handrail must be adjacent to the stairs,
#57 4 5/8 LOCK NUT opposite the pivot deck. Tighten all bolts to

30 ft-Ibs.




Slump
Master 111 Installation Procedures

STEP # 8 - FOR SINGLE UNITS ONLY

Step 8-SINGLE Part List STEP 8-SINGLE for single deck.

#15 1 TOWER HANDRAIL See STEP 8-DOUBLE for double deck.

#54 4 5/8 X 3 1/2 BOLT Attach the second tower handrail opposite

#56 8 5/8 FLAT WASHER the stairs, adjacent to the pivot deck.

#57 4 5/8 LOCK NUT Tighten all bolts to 30 ft-Ibs.
=z
%
>
—
>
=
O
Pz

C&W

Environmental Solutions




Slump
Master 111 Installation Procedures

STEP # 8 - FOR DoUBLE UNITS ONLY

Step 8-DOUBLE Part List STEP 8-DOUBLE for double deck.

#15 1 TOWER HANDRAIL See STEP 8-SINGLE for single deck.

#54 4 5/8 X3 1/2 BOLT Attach the second tower handrail opposite
#56 8 5/8 FLAT WASHER the stairs, adjacent to the pivot deck.

#57 4 5/8 LOCK NUT Tighten all bolts 30 ft-Ibs.

Ensure ALL
bolts are tightened to proper
torque specifications!

NOILVTIVISN|




Slump
Master 111 Installation Procedures

STEP # 9

Step 9 Part List Attach the counterweight arm to the pivot
#16 1 PIVOT DECK deck. Insert the shaft. Insert clevis pins on
#17 1 COUNTER WEIGHT ARM WELDMENT both ends of shaft. Lock clevis pins with
#18 1 PIVOT SHAFT bow tie cotter pins. Slide bearings onto the
#19 2 4-BOLT FLANGE BEARING shaft against the shaft bushings in the pivot
deck. Snug one set screw on each bearing
#33 2 CLEVIS PIN 3/8 X 2 1/4 so that the bearings will not slide off during
#34 2 BOW TIE COTTER PIN step 10. Tighten all bolts to 30 ft-lbs.
#38 12  3/8 X1 1/4 HEX BOLT ATTENTION: DO NOT ATTACH THE
#46 24  3/8 FLAT WASHER COUNTER WEIGHT UNTILL TOLD TO
#48 12  3/8 LOCK NUT DO SO IN STEP 15!

NOTE: If you have a Double
Slump Master, you will need to
repeat Steps 9-15 to install two

(2) Pivot Decks.

=
%
>
>
5
=
o
=z




Slump
Master 111 Installation Procedures

StEP # 10

Step 10 Part List Raise the pivot deck and manuver into the
#49 8 1/2 X2 BOLT pivot base. Hold the pivot deck in position.
#51 16 1/2 FLAT WASHER Note the orientation of the bearing grease
#52 8 1/2 LOCK NUT fitting. Rotate the bearings around the shaft

to grant maintenance access to the grease
fittings. Loosen the previously snugged
bearing set screws. Bolt the bearings to the
side plates of the pivot base. Tighten all
bolts 65 ft-lbs. Tighten the bearing set
SCrews.

GREASE
FITTING

NOILVTIVLSN|

*C&W

Environmental Solutions




Slump
Master 111 Installation Procedures

StEP # 11

Step 11 Part List Attach the pivot deck grating. Attach in
#20 1 PIVOT DECK GRATING twelve places. Tighten all bolts to 15 ft-lbs
#21 2 PIVOT HANDRAIL POST maximum.

#31 12 GRATING HOLD DOWN CLIP Attach the pivot handrail post using the
#35 12 1/4 X2 HEXBOLT bottom two holes only.

#36 12 1/4 FLAT WASHER
#37 12 1/4 LOCK NUT

Ensure ALL
bolts are tightened to proper
torque specifications!

#43 4 3/8 X3 1/2 HEX BOLT
#46 8 3/8 FLAT WASHER
#48 4 3/8 LOCK NUT

NOILVTIVLSN|

Environmental Solutions



Slump

Master 111

Installation Procedures

Step 12 Part List

#22
#23
#32

#42
#44
#45
#46
#47
#48

STEP # 12

Attach the end handrail to the pivot deck

END HANDRAIL
PIVOT HANDRAIL
HANDRAIL PIVOT BUSHING

BOLT 3/8 X 2 3/4

BOLT 3/8 X 4 1/2

BOLT 3/8 X6

3/8 FLAT WASHER

3/8 ID 1 1/4 OD FLAT WASHER
3/8 LOCK NUT

PIVOT JOINT 1

PIVOT JOINT 3

using the parts in pivot joint 1.

Attach one pivot handrail to the the end
handrail at knee height using the parts in
pivot joint 2. Attach the other end of the
pivot handrail to the pivot handrail post using
the parts in pivot joint 3.

Repeat for each of the 3 remaining pivot
handrails, one at a time.

Do not over tighten the joints. The bushings
are 1/4" longer than the width of the pivot
handrails. The pivot handrails should be
free to slide and turn freely on the pivot

bushings.
OO
()
HH————— [ ] Tr)
(%)
() @)
PIVOT JOINT 2

NOILVTIVLSN]|




Slump
Master 111 Installation Procedures

STEP # 13

Step 13 Part List Assemble the pivot latch noting the

#24 1 PIVOT LATCH ACTUATOR orientation of the mount plate. Tighten bolt

#25 1 PIVOT LATCH BRACKET 38 on the bracket to 30 ft-lbs. Tighten bolt

#26 1 PIVOT LATCH PLUNGER 39 on the actuator to 15 ft-Ibs.

#27 1 PIVOT LATCH SPRING

#28 1 PIVOT LATCH MOUNT PLATE Caution: Over-tightening the bolts on the
actuator can squeeze the part closed,

#38 2 BOLT 3/8 X1 1/4 locking the latch so that it will not operate as

#39 2 BOLT 3/8 X1 1/2 desired.

#46 4 WASHER 3/8 FLAT

#48 4 NUT 3/8 NYLOCK

Ensure ALL
bolts are tightened to proper
torque specifications!

C&W

Environmental Solutions




Slump

Master 111

Step 14 Part List

#38 2
#43 2
#46 8
#48 4

BOLT 3/8 X 1 1/4
BOLT 3/8 X3 1/2
3/8 FLAT WASHER
3/8 LOCK NUT

STEP # 14

Installation Procedures

Attach the pivot latch to the pivot base. Add
third bolt to the pivot handrail post opposite
the pivot latch. Tighten all bolts to 30 ft-Ibs.

Ensure ALL
bolts are tightened to proper
torque specifications!




Slump
Master 111 Installation Procedures

STEP # 15

Step 15 Part List Raise the pivot deck to the upright position
#29 1 COUNTERWEIGHT and secure. Manuver the counterweight into
#30 1 COUNTERWEIGHT SHAFT the counterweight arm. Insert the

counterweight shaft. Secure the shaft with
#35 1 BOLT 1/4 X 2 the 1/4 x 2" bolt.

#36 2 1/4 FLAT WASHER
#37 1 1/4 LOCK NUT

NOTE: If you have a Double
Slump Master, you will need to

repeat Steps 9-15 to install two
(2) Pivot Decks.

/|

C&W

Environmental Solutions

:
/




Slump
Master 111 Installation Procedures

STEP # 16 - FOR SINGLE UNITS ONLY

Step 16-SINGLE Final assembly for the SM88-SINGLE.




Slump
Master 111 Installation Procedures

Step 16-DOUBLE Final assembly for the SM88-DOUBLE.

STEP # 16 FOR DOUBLE UNITS ONLY




Slump
Master 111 Installation Procedures

STEP # 17 - OPTIONAL PALLET RACK

OPTIONAL PALLET RACK Part List The pallet rack can me mounted high or mid
#P1 1 PLATFORM level on the tower extensions.

#P2 2 TOWER EXTENSION

#P3 4 KNEE BRACE

#P4 2 KNEE BRACE BRACKET

#P5 1 SAFETY RAIL

#P6 1 TOE PLATE

#P7 24 BOLT 5/8 X 1 3/4
#P8 48 WASHER 5/8 FLAT
#P9 24 NUT 5/8 NYLOCK

HIGH MOUNT MIDDLE MOUNT

~ > CaW

Environmental Solutions




Slump
Master 111 Replacement Parts List

03453

X

TOWER FRAME

03454

Sy

TOWER CONNECTION

03455

TOWER DECK SUPPORT

UPPER LEFT STRINGER

UPPER RIGHT STRINGER

LOWER LEFT STRINGER

03461

_-
O
O
Al

LOWER RIGHT STRINGER

03462

/

STAIR HANDRAIL

03463

J/

PIVOT BASE

03464

S

PIVOT DECK

03465

m

END HANDRAIL

03467

7

PIVOT LATCH ACTUATOR

03468

F

TOWER HANDRAIL

03492

@

o/

PIVOT HANDRAIL POST

03493

/

PIVOT SHAFT

03501

PIVOT LATCH STRIKE PLATE

03302

4

PIVOT HANDRAIL

03508

PIVOT LATCH PLUNGER

03312 03323 03325 03362 03367 03368
PIVOT LATCH MOUNT PLATE PIVOT LATCH BRACKET BUMPER D41 CONNECTION W/STOP COUNTERWEIGHT CONTERWEIGHT ARM
03573 03374 FGOOo1 FGoo2 FGO03

STAIR HANDRAIL JOINT

COUNTERWEIGHT SHAFT

PIVOT DECK GRATE

b

TOWER DECK GRATE

STAIR TREAD GRATE




Slump
Master 111 Replacement Parts List

ReplacementPartsforWashdown Platform

03663

>

WASHDOWN TOWER FRAME

03664

<

WASHDOWN DECK

03665

WASHDOWN HANDRAIL

FGO0e

TOWER DECK GRATING




Slump
Master 111 Replacement Parts List

Replacement Parts for Pallet Rack

RACK KNEE BRACE BRACKET

03431

\

RACK TOWER EXTENSION

RACK PLATFORM

034353

~

RACK KNEE BRACE

03454

~

RACK SAFETY RAIL

034355

N

RACK TOE PLATE




DRAWINGS \ A~
Ty YOWIIHS €€69 Mévm

00 SIWS B DIW M 8O T
— TNINIONVIIY _TVIINTD
— € NOILVIINID JILSYN JWi TS
- fer $or
@ D
- X
E P be N
M feer . glce A.@-Q
M
m -Mh% | -
=
| ]
s 6c Fe evt
9
o)
c
n
Py = 4
o
pI 1 For
E 5 i |
u m ww@.wwmmmbwwwuﬂﬁm *310N . W:Avﬁ _
p—(
79 W



Slump

Master I[] _>ingle Slump Master III

82

O
>
=
Z
)
wn

\

’ 1
223 ‘3
N 2|

SLUMP MASTER GENERATION 3
GENERAL ARRANGEMENT (RETRACTED)




DRAWINGS

ATV L3 11IVd 1IYNOILLO HLIIA
€ NOILVAIANTD AJLSYNW dWNIS

Single Slump Master il

{0 "434 TVH3INID
I "NOILONYLSNOD
10N INIdd SIHL ‘310N

c

av1

Slump
Master 111




Slump  gjhgle Slump Master IlI

Master 111 O
>
=
. M)
1 N
[
0 .0:
oxn £
0
Io.m/
.o'
4/
0
./
.
-
I
)
or
- C
<
E‘U
Z=Z ;
> > J
% A
_|
£mM
> A
2
T
m
[ P
25
§3_>| 5
‘UE @ -
— =z — i
>
dw
A
[
m _-
< 0
$
&
[
I (1T
0 0
$,
. a___ | L
n -O:\
| N l
L |
-

434 AN



WAO4L1Y1d NMOT HSYM ONV
AV 131194 TIYNDOILLO HLIM
€ NOILVYIANEID dFLISYW dWNTIS

DRAWINGS

Fee1 _

gos

] [~

HOWY 13TT9d O/M
061

IIT”_I
|

:14

Single Slump Master Il

HoWd LITTvd /A
grve

gevt

]
=
oz .
ng
23
i
5
(=7}
=

(=]

z

Slump
Master 1

AV
137Tvd



DRAWINGS

Double Slump Master lii

Slump
Master 111

142}

ini

2343

=]

964

AﬂA

Vadai 75 2

464

474

953

Amm.|||;

osl2

SLUMP MASTER GENERATION 3 DOUBLE

GENERAL ARRANGEMENT

C & W MFG & SALES CO

6933 SHELMOR RD

ALVARADO, TX 76009




Slump

Master IT1 Double Slump Master lii

O
>
=
Z
)
wn

S
11575

DOUBLE SLUMP MASTER GENERATION 3
GENERAL ARRANGEMENT (RETRACTED>

C & W MFG & SALES CO
== =— 6933 SHELMOR RD,
ALVARADO, TX 76009




Slump

Master IT1 Double Slump Master Il

O
>
=
=z
)
wn

LSV dWNTIS
m M
i Il
=
F/ !
|-
[

ATV L3TIVd 19YNOILLO HLIM
31719N0Od € NOILYHINTD




DRAWINGS

371dN00 € NOILYAINID d3LSVYW dWNTIS

WIO41VY1d NMOQ HSYM T1¥YNOILJO HLIM

I 1|
|| YA Iif
/

7 B

Double Slump Master Il

Slump
Master 111




DRAWINGS

Double Slump Master Ili

—-
W

2]
oK

PALLET
RACK

2343

24

W/ PALLET RACK

44

1903
w/0 PALLET RACK

90:

NOTE: THIS PRINT NOT
CONSTRUCTION.
GENERAL REF. Ol

48

——

96}

Slump
Master 111

SLUMP MASTER
GENERATION 3 DOUBLE
WITH OPTIONAL PALLET RACK
AND WASH DOWN PLATFORM




DRAWINGS

6009/ X1 ‘OAVAYATY
T JOWTIHS €E€69 ==
‘03 S3FI9WS 8 DA M % 3

€ NOILVA3INID 'NDISFT NOILVANNO4 04

[ NV 1d SDNILOO4 oFLSYW dWNTIS
T
©

T
- ()] 2ler 2his ¥ g ¥
c 5 4 A €t T ‘\
O 0 7 7
- O I L
€ = 3 T

i y

© &8 e?
m m 81v  Hov
(o) = 2tse
= S

/s ~/

- 7 ¥9g g
& — |-
-Cla!
891

Slump
Master 111




DRAWINGS

toll free 800.875.0280

216

Jamieson Equipment Company
WWW.jamiesonequipment.com

— 125 1903

1— 45} 1343

1403 3

68b 433 413

/ML

o

Foundation for
Slump Master Ili

| .
4 394 4 129}

SLUMP MASTER FOOTING PLAN
FOR FOUNDATION DESIGN, GENERATION 3
WITH WASH-DOWN PLATFORM

C & W MFG, & SALES CO0O.
== >=— 6933 SHELMOR RD.
ALVARADO, TX 76009

Slump
Master 111
|
|






